IMPORTANT MANUAL Do Not Throw Away

REPAIR PARTS MANUAL

MODEL:
FT825

FRONT TINE TILLER

ALWAYS WEAR EYE PROTECTION DURING OPERATION

Visit our website: www.poulan.com

413157 02.26.07 CL
Printed in U.S.A.

Download from Www.Somanuals.com. All Manuals Search And Download.



FRONT TINE TILLER — MODEL NUMBER FT825 (MFG. ID. NO. 96082000700)
HANDLE ASSEMBLY

KEY PART
NO. NO.

1 187820X428
2 72140512
3 9266R

4 166376

5 73680500
6 19111116
7 19121414
8 74760520
9 74760516
10 10040500
11 73220500
12 98000129

7
S I

7

’

4

UMW

KEY PART
DESCRIPTION NO. NO. DESCRIPTION
Bracket, Handle 13 180847 Bolt, Carriage, Gr. 5 5/16-18 x 3/4
Bolt, Carriage 5/16-18 x 1-1/2 14 181452X428 Panel, Handle
Grip, Handle 16 166377 Handle, R.H.
Handle, L.H. 19 188562 Tine Control Lever Assembly
Nut, Hex, Crownlock 5/16-18 (Includes Cabile)
Washer 11/32 x 11/16 x 16 Gauge 20 188555 Pin, Pivot
Washer 3/8 x 7/8 x 14 Gauge 29 12000059  Retaining Ring
Bolt, Hex Head 5/16-18 x 1-1/4 43 188177 Cable Assembly, Reverse
Bolt, Hex Head 5/16-18 x 1 44 181580 Clip
Washer, Lock 5/16
Nut, Hex 5/16-18 NOTE: All component dimensions are given in U.S.

Nut, Hex, Flanged 5/16-18 2

inches. 1inch =25.4 mm

Download from Www.Somanuals.com. All Manuals Search And Download.



FRONT TINE TILLER — MODEL NUMBER FT825 (MFG. ID. NO. 96082000700)
BELT GUARD AND PULLEY ASSEMBLY

PN

KEY PART
NO. NO.

1 180377

2 9484R

3 86777

4 74610812
5 73680600
6 19131316
7 2009J

8 180323

9 74760628
10  194630X428
11 19091016

12 104213X
13 72140406
14 133035
15 2614J

16 12000028
17 2649M

18 151236

DESCRIPTION

Bracket Assembly, Belt Guard
Clip, Cable

Screw, Hex Washer Head, Slotted,
Thread Cutting #10-24 x 1/2

Bolt, Hex Head 1/2-20 x 3/4
Locknut, Hex 3/8-16

Washer 13/32 x 13/16 x 16 Gauge
Pulley, Idler, Reverse

Reverse Idler Arm Assembly

Bolt, Hex Head 3/8-16 x 1-3/4
Guard, Belt

Washer 9/32 x 5/8 x 16 Gauge
Nut, Hex, Cap 1/4-20

Bolt, Carriage 1/4-20 x 3/4

V-Belt (Forward Motion)

V-Belt (Reverse)

Ring, Retainer

Key, Square

Pulley, Flat, Transmission

3

KEY PART
NO. NO.

19 188502
20 12000036
21 73350600
22 161806
23 175377
24 74760620
25  106968X
26 73350500
27 73220400
28 10040400
29  109227X
30 23200404
31 101189L
32 151223
41 180307
42 138909

DESCRIPTION

Bolt, Belt Guard

Ring, Klip

Nut, Hex, Jam 3/8-16

Pulley, Idler

Arm, Idler

Bolt, Hex Head 3/8-16 x 1-1/4
Shaft, Idler Arm

Nut, Hex, Jam 5/16-18

Nut, Hex 1/4-20

Washer, Lock, HH Spring 1/4
Pad, Idler

Set Screw, Headless, C.P.
1/4-20 x 1/4

Sheave, Engine

Pulley, V-Groove, Transmission
Spring

Spacer

NOTE: All component dimensions are given in U.S.

inches.

1 inch = 25.4 mm

Download from Www.Somanuals.com. All Manuals Search And Download.



FRONT TINE TILLER — MODEL NUMBER FT825 (MFG. ID. NO. 96082000700)
WHEEL AND DEPTH STAKE ASSEMBLY

4
N N Qbeqce‘v&
©

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 9194R Pin, Clevis 15  5388J Spring, Stake
2 74760520 Bolt, Hex Head 5/16-18 x 1-1/4 16 121117X Bolt, Shoulder
3 74760512 Bolt, Hex Head 5/16-18 x 3/4 17  9188R Wheel
4 73220500 Nut, Hex 5/16-18 18 19131311 Washer 13/32 x 13/16 x 11 Gauge
5 10040500  Washer, Lock 5/16 19  9190R Bracket, Wheel
6 73800600 Locknut, Washer Insert 3/8-16 20 73680600 Nut, Hex, Crownlock 3/8-16
7 4921H Clip, Hairpin 21 74760516 Bolt, Hex Head 5/16-18 x 1
8 1952J Support, Depth Stake, R.H. 22 73800500 Locknut, Washer Insert 5/16-18
9 122233X Stake, Depth 24 73970500 Nut, Hex, Flangelock
10 326J Pin, Clevis
11 74780628 Bolt, Hex Head 3/8-16 x 1-3/4 NOTE: All component dimensions given in U.S. inches.
13 1951J Support, Depth Stake, L.H. 1inch =25.4 mm
4

Download from Www.Somanuals.com. All Manuals Search And Download.




FRONT TINE TILLER — MODEL NUMBER FT825 (MFG. ID. NO. 96082000700)
TINE ASSEMBLY

KEY PART

NO. NO. DESCRIPTION
1 156934 Tine, Outer, R.H.
2 3146R Retainer, Spring
3 156932 Tine, Inner, R.H.
4 156931 Tine, Inner, L.H.
5 156933 Tine, Outer, L.H.
6 4929H Pin, Clevis

5

Download from Www.Somanuals.com. All Manuals Search And Download.



FRONT TINE TILLER — MODEL NUMBER FT825 (MFG. ID. NO. 96082000700)
TRANSMISSION

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 74760524  Bolt, Hex Head, Grade 2 14  9173R Spacer, Split

5/16-18 x 1-1/2 16 19091412  Washer 9/32 x 7/8 x 12 Gauge
2 74780652 Bolt, Hex Head 3/8-16 x 3-1/4 17 19092016  Washer 9/32 x 1-1/4 x 16 Gauge
3 19131311 Washer 13/32x 13/16 x 11 18 10040400  Washer, Lock 1/4
5 73900600 Nut, Hex, Flangelock 3/8-16 19 74610412 Bolt, Hex Head, Grade 5
6 9057R428  Shield, Tine 1/4-28 x 3/4
7 188195 Bracket, Engine, R.H. 20 --- Engine, Briggs & Stratton, Model
8 165834 Bracket, Engine, L.H. Number 126302 (Order parts from
10 73970500 Nut, Hex, Flangelock engine manufacturer)
11 187912 Bolt, Shoulder NOTE: All component dimensions given in U.S. inches.
12 151222 Transmission 6 1inch = 25.4 mm

Download from Www.Somanuals.com. All Manuals Search And Download.



FRONT TINE TILLER — MODEL NUMBER FT825 (MFG. ID. NO. 96082000700)

DECALS

KEY PART

NO. NO.
157377
413218
157378
121753X
110614
409138
409137
162384
157381
411816
120076X
413288
413157

' 2 000N~ OON =

1 - O

DESCRIPTION

Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,
Decal,

Poulan

Poulan, 825 Series / 26"
Forward and Reverse
Reverse, Tine Control
Hand Placement
Engine

OHyV, I/C

Warning

Heavy Duty

Rewind Starter
Warning, Rotating Tines

Manual, Operator’s, English / French
Manual, Repair Parts

7

Download from Www.Somanuals.com. All Manuals Search And Download.



Poulan

PARTS AND SERVICE

This product has been expertly engineered and carefully manufactured to rigid quality standards. As with all
mechanical products, some adjustments or part replacement may be necessary during the life of your unit.

For Parts and service, contact our authorized distributor: call 1-800-849-1297
*  For replacement parts, have available the following information:
a. Model Number/Manufacturer's I.D. Number
b. Description of part.
For Technical Assistance: call 1-800-829-5886
For a Parts Manual, go to our website: www.poulan.com/support.asp

HOP provides parts and service through its authorized distributors and dealers; therefore,
all requests for parts and service should be directed to your local dealer(s). The philosophy
of HOP is to continually improve all of its products. If the operating characteristics or the
appearance of your product differs from those described in this Manual, please contact your
local dealer for updated information and assistance.

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


